PARTS LIST

1. VESSEL BODY
AERATOR

O-RING 20 X 2.75MM
SEAT EXTENSIOMN ASSY
BLUE FLEXIBLE HOSE 450MM
RED FLEXIBLE HOSE 450MM
G5 M4 X 6MM
RUBBER WASHER

. SCREW M3 X 8
10.BASIN DOME

11. LOCKNUT
12.CARTRIDGE

13.M8 THREADED ROD
14.RUBBER GASKET
15.FIXING PLATE 54MM
16.M8 THREADED NUT
17.5PANNER

18.BASE PLATE
19.HANDLE

20.M4 SCREW CAP
21.M5 ALLEN KEY

22.G5C M5 KNURL END
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